


. " o '\

AP )
.ﬁ,;/,', "'\ : v
S . N,




SUBURBAN TRACTOR MODEL

keyﬁ p,n#
R . 1&30602
2. 830604 -
3 1naos17ou1 ,
4, - 1830085
5 - 1830088
&, 1830252
7. 1830005
8. 1830309
9. 1830344
10, - 1830186
1. 1830010 -
12,00 1830006
13, 1830175
400 1830005
15, ¢ - 1830266
16. 1830197
AR 1830223
IR 1830549 -
8. 1830624 .
20 1830070
Bl 1830501
R, - 1830605
23 1830606 -
24,0 {80604
25 1830807
1830419
27 ~ 1830070 -
28 1830608040
20 1830211
30 1830625
ay; * 1830609
1830976
a3, 1830810 -
1830611
1830626,
1830612021
1&3.0613001
1830614001
1830210
L aaoooa il
) 1830618001
. _.;133 210
1330616001 )
1830210 ¢
-;muooa o 1
. 1830420 -
'waoeisouv i
830240 L
1830@08

- bdsacﬂpuon

Lo ‘v-,SanW.m-m 82 HHWA HILD
- WASHER, FLAT ‘S81X1 00X beaPL

CL AMASHER, FLA'
. LENSFOR ‘a'
“ CLIP;TINNE

: MP Bncm HoooLr BOLENS RH

MP.BROKT, HOUD LF BOLENS LH

" MP BRAGKET. FRONT AXLE

SCREW, 5/19-16)( 7SWDFLLK

‘NUT, 5/16- 18 HXWOFLLK .
. GUIDE, BELT, IDER :

NUT, £/16-18 REGHEXCTRLK

. BOLT, .626X2.18 MHSBH 1/2.13
: NUT. 1/2-!3FEXJAMC?RLK

SCREW, 3/8.16X3.00 HHC:

- WASHER: 2981, 250)( 07 BELLVIL :
* NUT, /B-16 REGHXGCTRL :

SCREW. HTNGX 88 HHG
NUT, B/16-18 EGHEXCTRLK

T GUIBE, BELT SHORY 15 ss-wuzsL :

UT; 518

“'NUT, ¥8:16 HEXKE PG
DASH,

SH, WO GROKE W/D AMMH-BTO.

© - SCAEW, 1/4-30 TSPHPNHDTAP ,
- NUT. 20 WDFLL

K.TOPLOG

10-24! 83 PHFLTMA S
HCHDNYLK - )

D/DASH TOP & CORNER

. BUMPER 1HOX
b ._"BUMPFR.hu (VOASH SIDE STRI
- DASH, LOWER BOLENS SKIRT

SCREW, 1/4.20% 63 HHWATAP -

Ngr A4, zg WDFLLR ToPch:x
- BCREW, 1/ m 75 HHc
~NUT, 17420 ;

LT GRILL,SKINT G-18 FOR R HOOD
MP BUFPORT.STEERING/PTO (F

< - BCREW, 114:20%-.38 WAHHTAP
aBHAGKé T, DASHTANK LF RH -

SCREW, 1[4-3)( B2 HHG

- NUT. 1/4-20 REGHEXCTRLK
' -BRAGKET, msmmﬁéw LH

SCHEW, 1/4:p0X
NUT; 1/4-20 BERHEXC

. e o
‘MPDASH; TD\ﬁﬁ WALK- HRU I.F
" SCREW, 1/4-20¢ 62 HHC T

NUT, 17d- 201 "Ex_cmuc

" SCREW, 1/4:20% wmwmp ST
: '-g'g DASH SUFPO AT RACKET STEEL ‘

NUT. m 20 neensxcmm gy oy
o B GRILLE, G30 : SR
- GOREW, 1o-ux BzHHWAPHTAPB o

N
2
R
R
S
A
-4
[
S O
V,4 .,
5 O
1
1
Sy
B N
Ay
IR ER
- A
e o
4
)




0'

NOTE: ALWAYS USE ORIGINAL ~
EQUIPMENT PARTS. Usa of serv- e

oplacoment parts other than -
iginal equipmant parts may void. < w0




' @ 1 key#  pari# 1 dasgription
1. 1830542001 MP FRAME,LF DRILLED PBR0/F4360
2, 1830316 ~ FOOTPAD,LH
3 1830317 FOOT PAD, RH '
4 1830312 FABTENER, RATCHET BLACK
5 1830561021 SEATFNDR.BUPPORT WALK-THRL
& 1830592021 CONSOLE, WALK-THRU ‘
7 1830420 SCREW, 1/4-20X .60 WAHHTAR.
8 1830041 © BCREW, 5/16-18X .50 WAHHTAPR
9 1830060 RIVET, POP 187DIAX .450L.G ST
10. 1830166001 MP PLATE,SEAT F5 8F LF
11, 1830693001 = MP BRACKET SEAT WALK-THRU RH
e, 1830554001 MP BRACKET BEAT WALK-THRU LH
13, 1830031 BOLT, 437X .166 HHSH 516-18
14, 1830005 - ‘NUY, 5/16-18 REGHEXCTRLK
15. 18300656 BCREW, 5/16-18X .63WAHHC GR2
167 18300056  NUT, 8/16-18 REGHEXCTRLK
17. 1830108 BPRING SEAT 2.63LG,1.4500
18, 1630008 - ML CLAMP, SPRING 117D
18 1830053 SCREW, 1/4-20X .75 HXWATAP
20. 1830106 COVER BEAT SFRING 1.81DX1.01G
21, o FENDER ASSEMBLY
22, 1830585040 MP.FENDER, WALK-THRU! CONBOLE
23, 1830623 ML CLEVIS
24 1830482 SCREW, 5/16-18X SGPHPNMA BKPH
25, 1830274 WASHER,.3441DX 1.500X. 05
2. 1830180 NUT, 8/16.18 80
27. 1830420 SCREW, 1/4.20X .50 WAHHTAP
28. 1820041 SCREW, B/16.18X .50 WAHHTAP
o 29, 1830883 SCREW, 5/18-18X1.00 HHC
9 2. 1830415 WASHER, FLAT 075X 88X.082
31, 1830005 NUT, /1618 REGHEXGTRLK .
i 32. . 1830087 TRIM STRIP.BLACK~BMALL, W/ ADH
it!ﬁt&&f!t_ﬁiin\nniul.stttontiibttoobaoxeo‘ ITEMS"'“""‘.""""""""“"
33, 1830124 - BEATMICHIGAN 7X7.50 W/SW
84, 1830186 WASHER, FLAT .344X 89X 085 :
35, 1830188 . . WABHER, HVEBPTLK 328X 60X.00 .
a8, . i&‘.l0194 SGREW 5/16 18)( 75 HHE

' 0 ORDEH CNDIVIDUAL PARTS

aty.

e

Mva’\,w&—l‘—h.ﬂv—l—l“,NN.M‘_&.“‘M”—‘—‘—IG”-‘—.—.—I-&-A_l.

778"

LRI T L L Y

R et




nEF, _
CHASSIS REAR
ASM, PAGE

RER.. N
.. CHABSIE FRONT
- ASMI PG, {

Y ARG
[ AN ST

'NOTE: ALWAYS USE ORIGINAL
QU 8, u S




‘part#

1830543
1830176

1830249

BIN
LIF‘\“
| _scnsw m x 75 HHF'LABT o

description

LEVER WELD ASM.,, PTO

NUT, 1/213 HEXJAM
KNOB.SHIFT NOMA 1/2.13
CLIP, RETAINING BRKT
SCREW, 1/4-20X .63 WAHMTAP
BRKT GABLE RETAINER
LLEY, 806X.385 NYLON
T 75X 376 HHEH 1/4-20
NUT, 11-&20 HREGHEXCTRLK
ASEY.PTO. CABLE LF H 25
NUT, 1828 HIAM
SCREW, 516-18X 7s WARHTAP
TEE cA&E Lé.'q YLON 5.62

'Asé

BRKT mnmnssbsp,: ’
BOLT, S16-18X .63 CARR

- NUT. 5/16-18 REGHEXCTRLK '
BRACKET, HGT/ADJUSTHSUPPORT :

SCREW
NUT, sns 18 neeuexc‘rnm
BRACE, FENDER F. ,
scnew |e-wxonHc
WAGHER, FLAT 333X .87)X.119
NUT £A18-18 REGHEXCTRLK
SCREW, 8/16.18X1.00 HHC
NUT, 5/16-18 REGHEXCTRLK
QUADRANT HEIGHT ADJUST
BCREW. 5/1B-18X .75 HHG
NUT, 6/§6-18 REGHEXCTRLK

HANDLE..UFT SHORT.
‘BOLT,

S00X 270 HHEBH 5/16-18
- ELAT 506X .76X.024 .

- WAS
NUT, 5/16-18 HWOFLCTALK

PAWL HBGHT ADJUST -
BOLT, 500X .270 HHSH 5/16-18
NUT sns 18 HWDFLCTRLK
POINTER

WABHER,  EXLK . WEX 41X.08 -
SCREW, #8-32X .38 HHWATAP
ADD ACWATOR-SHORT :
BPRING HEIGHT ADJUST .. -
KNOB, HaT ADJ PUSH BUTTON
GRIP.750.0

BRKYT, GAELE RETAlN X
PULLE\I GOBX.308 NYLON
BOLT, 375X 376 HHEH 1/4~20
NUT, m 20 REGHEXCTRLK. -
CABLE. LIFT 21,70 F-5 20XB-8
PIN,.CLEVIS 31ODIA+ 475LG
RiNG RET E .31X.24

- NUT, 1420 REGHEX

PULLEY, .908X

5 NYLON
PIN. CLEVIS S7a DA a2
PINOHMR SR1DIAX] 8L

LEVIS

. NUT, 1420 REGSQ

PIN.C,L-EVIS 512X m i
ﬁsn oso/ 086X, 75LG




‘s :nmc’ usmm.v

REF.
CHASSIS & HOOD PAGE
STEERING WHEEL
& HARDWARE

18 -

AEFER 10

-, "CHASBIS & HOOD FG
" FRONT AXLE «,

~SUPFORT

™3 REFERTO
" TIRETREAQ . - °
PAGE. .

o moaser

v OTE ALWAYS USE OHJGINAL EQUIPMENT
| PARTS, Useof ¢ semce/reptacement pans uiher
. than ongmal equ:pmem pans may vold your
arranty.

AEF.TO
CHABSIS & HOOD PG
MAIN FRAME

Hat.
CHABSIS & HOOD PG
DASH

MS ARE INT maéAaLz
‘WIT GPPOSITE S!DE




_ SUBURBAN mncronmonm.

parié - doieiiption

L I
P

. qty.
1 e : ABBY AXLE FRONT 1
2 1830237 AXLE, FRONT 1
'8 1830083001 AXLE COVER 2
4 1830078 SPINDLE BEARING 4
& 1830286 SPINDLE RH 1
8 1830384 . . 8SPINDLE LH 1
7 1830044 RING, RETEX .57X. 05TRU5133-75 2
8 1830209 TIE ROD ABSY 169.81LG .
] 1830217 - EGREW 3/8-16X1.75 HHC . 2
1830164 : WASHER, REGSPTLK.393X. 68)( 10 - 2
1830182 NUT, 5/6.16 REGHEX 2
1830153 SEO‘TOR STEERING LF ) 1
1830077 BRNG FL ,EGG,BW!DX 98800X .56 1
1830218 SCREW, 1/2-13X1.50 HHC 1
1830036 © 0 WABHER, FLAT .515X1.38X%.118 2
1830007 - NUT, 1/2-13 REGHOTRLK .
1830632 - DRAGLINK ASSEMBLY 1
1830154 - BTEERING LINK o
1830198 © NUT, 3/8-24 REGHEXJAM : 2
1830110 " BALL JOINT 3/8 THD SHORY STUD - 1
1830033 BALL JOINT 3/8 TH'D LONG STUD .
1830057 NUY, 8/8.24 WOFLHLK 1
1830633 WASHER FLAT 531 X1.08).085 2
1830184 WASHER, REGSPTLK.393X.68%.10 B
1830176 NUT, 3/8.24 REGHEX . 3
1830145 BHAFT, BTEERING LF . 1
1830146 PINION, STEERING LF 1
1830151 PIN.DOWEL .2600 OD+1.75 1
1830272 BRNG, FL .752IDX1.0610DX .24 B |
183027 WASHER, FORMED1.135X1.53X,12 . 1
1830034 WASHER, FLAT .765X1. 25X.042 1
1830044 .. RING, RETEX .57X.08TRUS133.76 1
Yo : TIRE & RIM, PU 15X8. OXS 2.
18300094 VALVE 8TEM - ¥
1830105 WHEELW/BRG. , 1
1830137 ) BEARING FL1.380D«. 76310 1
- REFERTOTIRE TREAD PAGE 1
1830000. - WASHER, FLAT 755X1.31X.075 4
1830044 . " RING, RETEX 57X,06TRUS133-75 L2
5

1830049' L QM‘, 1:5001D X 7/8LG HUB

" Ordar Individual Parts.




& HARDWARE.

REF, -
CHASEIS &

o D PAGE
SN : ;
R R ey, o
L S 08 :
- R . ;
RIS T
b >

%

-




kéy#

3 NI 110 PO BN A m ok a0 < :
ougmamm+033§3$za$:a?°ﬂmm*””*

P

part
1830282
1830012
1830035
1830345
1830215 -
1830186
1830005
1830484
1830075
1830042
1830189
1830563
1830166

1830005 -
1830184

1830206
1830005 -

-"1880380.

1630322001

1830213

16830421 -
1850008

1830322001
1830116

1890421
1630005
1830323
1830210
1830008
1830314
1830320
1830202
1830176

1830306
: 1830351’
1830216

1830006

©1e3odts
1830216
1830187 -

4830008
;1&50109

- 1830096
: 1830338001

1830330

- 1830302 -
: j1saoooa_'=

dnémmionv'_ : L gty

TRANSAXLE LF P§30-5

PULLEY

KEY, WDRF 606 .760X.187X.312
HING, RETEX 68X 04TRUS100-62
BELT \
SCREW, 6/16-18X2.25 HHC
WASHER, FLAT 344X .69X.065
NUT, 5/18-18 REGHEXCTRLK

- MF 8TABILIZER BRKT P920,F4150

SCREW, V8-16X1.25 WAHHTAP
BCREW, 5/16-18X .75 WAHHTAP
WABHER, HVSPTLK .328X.60X.09
SCREW, 8/16:18X1.00 HHC

'WAGHER FLAT 244X 69X.085

NUT, 5/16-18 REGHEXCTRLK
BCREW, 5/16-18X .76 HHO

WASHER, REGINTLK 320X.61X.08
NUT, 51618 REGHEXCTRLK -
LEVER SHIFT LWR 4280 LF

CLIP-BHIFY LEVER SERGD
SCREW, 5/16-18X.75 HHC

: ;WASHER FLAT .381X1.00X: 125

NUT, 5/16-18/ HEGHEXGTRLK

1

1

1

1

1

4

8

4

1

1

2

2

1

1

1

1

!

1

1

1

1

1

1
- CLIP-SHIFT LEVER .62 ROD - . 1o

GUIDE, BELT 516-18THD B

1

1

1

2

2

1

1

1

1

1

1

1

1

1

1

2

1

1

1

1

1

2

2

2

WASHER FLAT *391X1.00X. 125
NUT, 5/16-18 REGHEXCTRLK -
PIVOT BRKTLEVER. . -

~BCREW, 1/4-20X°62 HHG

KUT. 1/4:20 REGHEXCTRLK
LEVER, 8HIFT UPPER SF 1/2-13TH
SPRING, TORS. .56X.95X.005

 PIN, COTTER .125 DIAX1.00LG .
- NUT, 1/213HEXJAM ) :
HANDLE"1/2-13 MOLDED

LINK TIE ROD SHIFTER P030-6 LF

o BCREW, 3/8-18X1.25 HHG
-NUT, 3/8-16 REGHXCTRLK -

BRACKET.SHIET 58P BF FEN HT

 BOREW, 48-18X1 25 HHG
* .~ WASHER, FLAT 408X .81X 065 -
 NUT, 9/8-16 REGHXOTRLK

- WASHER,.750X.260 8P-TRANSAXLE

SCREW, 1/4-28X .75 NYLHHO

" BRACKET GOVER :

. COVERPLAGTIC = Sk
 BOREW.1/d-16X 44/53 HILOHHWA e
. CLAMP SPRING i
¥ ,sc:nsw*w 18 44/53 HILOHHWA




SUBURBAN ‘rmcmn MODEL mma

ﬂou nmvn fuumal.v

REF,
- MAINFRAME




key# . parts doscription -
&0 1830486 . EPRING.BIAS DHAGLINK
81 . 1830487 GUIDE BELT ,
62 1830005 NUT, 5/16-18 REGHEXCTRLK
63 1830575 PEDAL ABSY, BHAKE/CLUTCH LF
64 1830488 PIN.CLEVIS
- 85 1830140 SPRING, BRAKE PEDAL =~
66 1830011 WASHER, FLAT 504X .75X.050
67 1830489 . PINHAR.
88 1830083 PAD, CLUTGH BRAKE W/PRINTING
89 1880400 " ARMJIDLER TRAGTION DR LE
70 . 1830266 - - BOLT, 626X .135 HHBH.5/16-18
71 1830055 - WASHER, FLAT 333X .67X.119
72 . 1B3000S NUT, 5/16-18 REGHEXCTRLK
78 1830048 RETAINER, STRAP BELT
74 1830039 CPULLEY, IDLER VAL 3.08X 62
75 1830056 ‘BOLT, /8-16X1.50 CARR
7% 1830006 . NUT ame HEGHXGTRLK
77 1830113 ROD, CLUTGH - - -
78 1830576 - -SPRING BRAKE
78 1830877 SHOULDER BOLT - :
80 1830005 NUT, 6/16-18 REGHEXCTALK
-3 ,waooer BPRING,CLUTGH 113X 750X8.76
a2 v : TIRE&HlMASSY s
83 maoom ©VALVESTEM - I T
84 1850140 AIM, WHEEL 20X8.00 .~
8s et REFER TO TIRE THEAD PAGE
86 1830275 BPACER.
87 1830082 KEY . :
88 1830000 WASHER, FLAT .758X1. mxows
e 1630051 - WASHER, FLAT 755X 1. ssxcﬂ :
80 1830044 ‘RING, RETEX _

o1 1830049 CAP, HUB
¢ Order Individusl Parts

'.n"
<

S Qs Ak S bt ki h wh ko G) ok Sk b ok —a s

-3~ Sl Y




1 .No‘rE ALWAYS USE OHIGINALV'
- EQUIPMENT: PARTS. Use of sarv- -
e/replacement patts other than - o
: ongmal equlpment parts may vond

your warranty

" ‘r're'ms ARE INTERCHANGEA

ALL UNNUMBEREB
Wlm OPPOSITE SIDE

ss7oea |




key¥

gnwﬂaa;gﬁ;apyﬂmﬂéwmr

BBELBRRRRLERERRERENYSY, 53

ENGINE

1830078

1830205
1830597
1830059
1830213
1830180

- 1830551 -
1830038
1830552

1830553
1830183
1830854

1830658

1830568

1830658
1830569
1830557
1830560
1830561
1830556

1830562
1830508

1830185
1830414

- 1630587

1830067

**1830568

1830123

1830569

. 71830570
1830800
. tsaoe0r
1830820
1830487
T 1830498

- 1830874
1830572

1830557

1830560

" KNO

Ol DRAIN VALVE ASSEMBLY
CAPOILDRAINVALVEASM, =

au

doscription -

12-12.6HP BSIC DUAL(SEE ENGINE MANUAL)
SCREW, 3/8-16X1.25 WAHHTAPBLKP
WASHER, EXLK .384X.69X.04

* MUFFLER-ASM H24/G19/G20 NELSON

GABKET, MUFFLER.

" SCREW, 5/16-18X .75 HHO

WASHER, HVSPTLK .328X.60X.00
DEFLECTOREXHAUST LOUVERED B&S
SCREW, #8-02X .38 HHWATAP. '
MOUNT, HEAT SHIELD ASM. LF

- BPACER, BLEV 320X .76X .312PM

WASHER, REGSPTLK 263X.48X.07
SCREW, 1/4-20X .88 HHC

- HEAT SHIELD.CARD.DEFLEGT 8IDE

SCREW, 1/4-20X .50 WAHHC
TINNERMAN CLIP C8114-1024-4

- HEAT SHIELDASSEMBLY

BCREW, 5/16.18X SOWDFLLK
TINNERMAN GLIP CB114- 10944
SCREW, 10-26X .50 WAHHMA

-HEAT DEFLECTORFRONTLF =
- SCREW, 14-20X B0 WAHHC
~. BCREW, 10:24% 50 WAHHMA

PLENUM.HOGD H24G10G20,12HP LE
TRIM.STRIP BLACK—SMALL,W/ ADH
FOAMDASH BOLENS 1/2°X2"X 12"
FASTENER, VELCRO, 2" X 1*
BRAGKET, PLENUM MOUNT

SCREW, 1/4-20X .63 WAHHC

NUT, 1/4-20 FEGHEXCTRLK .
WASHER, FLAT .281X1.26X.08
SCREW, 1/4-20X .50 WAHMTAP

- BAFFLE CONSTALE AIR BOLENS LF

SCREW. 1/4-20X .50 WAHHTAP -
WABHER, FLAT .281X1.25X 06

-BF PULLEY ABBY,4.750FFB 6.5

KEY, SQUARE .25080X5 00LG
8PACER, BLEVS.01X1,484X -

- WASHER, %00X1.380DX 437PIOT
- WASHER, REGPTL 4SOX 78X.12

. BCREW.716.20X600HHC .~
. TANK FUEL 1.5 WO/BENSOR CLEAR
- BCREW. 1/4-10X 75PHPNTAP .~ .~

JUBING, .25X 50X BULK GAS LINE

©TIE, CABLE BLACKNYLON 582

. CLAMP,FUELKINE =
- GAP, BUEL .28 THROAT . - =~ =
. THROTTLE CONTROL 12HP BS H2a .

BCREW, 10-24X.63 PHFLTMA =~
NUT, #10

0-24 HEXKEPS

S

KNOB THROTILE CONTHOL GP STYLE
| SCREW, 5.3 38 PHPNMA.
- -NUT; #8-32 REGHX s

3




REF KEY # 60 A
‘ HEF KEV-# B0

5 AT ) PaTd I\ - S

A =

Bt N e

P

B R .

| NoTE: ALWAYS USE ORIGINAL‘ EOUIPMENTi
PARTS Use of sewtce/repla&ama_ arta other than
! anqmal equnpmént parts may vord yo warranty




g

& pan#

1%0648

1830200
1830005

1830120

830005

1aa0122
1830180
1830005
1630449
1830213
1830186
1830008
1830150
1830213
1830186
1630005
1830348001 -
1230281;

1830049
1850001
- 1880073
1830167
1830174 °
1830005

1650147
1830583

‘%8383288238383223£§gasaaézaszaomﬂmmha-‘
g
3

1830225

3

duuipﬂan

: * DECK, SQ“SD MQWE
1830649001 ~BAR, 8§ R

IASHER, FLAT -
NUT 5/16-10 R‘E’GHEXCTHU(

1830165001 »

1830005
1830174 - -

& BRAL‘KETEXTENSDN {IDLER -
. SCREWwisaX
- ASBYBLADE BRAKE
' BRAKEARM
- BRAKE PAD
gévz'rmssr S DIAK AL ‘

L WASHEBFLAT 044 X 69X, Ls'é
T, §16-18 REGHEXCTALK
- RODBRAKE.

L NUT 14-20 REGHEXGTRLK
AL Lr20 RECHEXG HLK
NT.14:20 REGHE Xk

456 0174
48 83000
a7 - 3011
48 830010
- 48 X047
80 830346
61
- 82 830308
64 3
B8
56 . 830054
) 830662
&g 303
B9 1830005 -
60 , ,wsossaom
| 1830504
U 82 ‘1830308
83 1830007 .
&4 1830174/
65 1830188
66 “1830006 " -
67 - 1830808

mr sns-wx 5 CARR -

NUT, B/16-18 REGHEXCTRLK
GUDE, BELT 18 THD

NUT, 5{16-18 REGHEXGTRLK
BRACGKET, CHUTE

SCREW, /16.18X .60 HHC

NUT, 5/16-18 REGH:XCTRLK
LIFY BRACKET, REAR,RH -
SCREW. 8/1648X 78 HHG
WAS'HEH PLAT 344X .69X.065

"NUT 1 6— 8 XCTRLK -
M& 1 REGHE .

IFTREAR! LH
SCREW, SHG 18)( FEHRG
ASHER, FLAT 344X 60,065

Wi

“NUT, 1618 R GHEKUTRLK

. BRABKET, DLEH SUPPO
~SOREW, 6/16- 18)(1.38 WATAP

X 60X065

E Oll.l. %ﬁrgm
: SPAcER.s 707LGX.889IDX 880D

SPACER,438L.GX, 932‘00)(.672!0 PM
EY 26/96" QUILL

< PARL

SPECIAL WABHER ©

NUT 716-20 WOFLLK.

SCIEW, §16-1eX 48 wmmp E

- LIFTSUP

SCREW, 5!16 18 63 HO

NUT, 81618 neauexcmu(
‘ vkwgmem ECK FR

NW sne.m REGHEXCTRLK

SCREW. 5/16-18X1.00 HHC

SGREW 5/1&-1&!

NUI' T, /1518 RE neensxc:mm 7

SGIEW 5’1848)( 83 HHC

- NUT. 81618 REGHENSTALK
- BLADE, 30" STDLIFY 105

ASHER. 3010X1: :250X%.07 BELLVIL

SGHE-W..&I&-EJ!X! 00 NYLH
IDLER ARM ASBY,- .-
IDLER ARM

BRAKE PA

b .
- BIVET TREE T (185 DIAX, 41

X188 HHEHYB- i :
WASHER FLAT 301 X 1. X 126
NUT £/18.18 X .76 HHC wmz LDOK

/1618 HEGHEXGTRLK

REW,H/18:18X.63: HHE

HHG
KER




SEE DWG. 316186 FOR PART ASSEMBLY
OF PAINTED DECK . '

REF, .
PRE-PAINTED DECK
IDLER BnAcxsr&\

|NoTe: ALwAYS sk omcinaL cauemENT PARTS. ¢ CALLUNNUMBERED
~1fUﬁe.°f;:.SeWiG_G/TQP'.ﬂfﬁeme‘nt_’pans.-cghgr than origina Veiquipe UNNUMBERED
~{ment parts may void your warranty. - T ST TER GEABLE

_WITH OPPOSITE SIDE




Ckey# o partk

e e a PR
BeEIFsRas s e NP or N

:M‘
o

 $ORDER DECK KIT NUMBER 1830635001 FOR COMPLETE DECK.

0
1830156
1830013
1830004
1830269
1830121
1830184
1830182
1830507
1830253
1830258
1830636
1830174
1830186
1830008
1830281
1830037
1830006
1830136
1830352
1830119

deadipzion '

DECK.ABSY 30°5D SUS
ROD, DECKHITCH
PIN, HAIR .081 DIAX1.66LG
RETAINER,BELT
PULLEY, IDLER BFF

' BOLT, 3/8-16X2.00 CARR
WASHER, REGSPTLK.393X.68X. 10

NUT, 3/8-18 REGHX
BPRING 071 X .62 X 4.57
SPRING TENSION -
BELT, V5L 77.75 KEVLAR
‘GUARD, BELT LH PLASTIC

~ BCREW, 5/18-18X .83 HHC

WASHER, FLAT 344X 69X 065

. *NUT, §/16-18 REGHEXCTRLK.
. WHEEL, BD 6.000DX1.38WD
- BOLT, .500X1.990 HHEH 3/8-16

NUT, 3/8-18 REGHXCTRLK
CHUTE-3680,3080,458D =
BPRING TORSION CHUTE DEF.
PIVOTROD,CHUTE

~ay.

1

1

1

1

1

1

1

1

1

i
=

1

3
8

2
@

1

1

1




1D:

ELECTRICAL ASSEMBLY

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Use of service/raplacement pans other than original equip-
ment parts may void your warranty.

GHASSIS &
HOOD PG,

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

32B783A




e A R




,, summmn TRACTOR MODEL

] 'ﬂncrlpuon
LT 1,830401 - DECAL, HOOD BOLENS . .. 2
2. 1830637 - DECAL, GRILLE STRIPE (BOLENS) T T
3, 1830638 .. DECAL, GRILLE STRIPE RN’ {BOLENS) B
4. 1830630 DECAL, GRILLE STRIPE LH (BOLENS) 1
8, 1830640 FOIL LENS REFLECTOR BOLENS 1
6 REFERENCE ONLY
7.

1830641 DECAL, 8TG 125 STEP THRL CONSOLE e







key# parii ' d;-craptibn

qty.

1 1830843 'DECAL, DASH BOLENS 1

2 1830168 DECAL, BLADE ENGAGE EUROPE -1
3 o - REFERENCE ONLY -

4 1830802 - DECAL, CAUTION TRIANGLE EUROFE 2
-5 1830845 * . DECAL, INSTR. CONSOLE TOP ENGL 1
8 1830324 - DECAL, FRENGH BAFETY CERT . 1o

-7 1830325 . ‘DECAL, DANGER ENGLISH ]

8 1830276 DECAL, LIFT DECK BLADE HEIGHT A

8 1830333 - . DECAL. SHIFT REV/NEUTRAL $-

10 1830384 .. DECAL, SHIFTER POSITION P930.5 1

11. Lo 1

1830170 VDEGAL BRAKE/CLUTGH lso




!A'o" .B' B 3 ucvn‘ o ch

15X6.00-6 1830144 1830282 1830307 1830235 =
20X800-8 - 1830193 1830265 1830319 1830289




css

v your tractor

Description

Collector, Export 36-45
Attachimant, Air Assist 39"/48"
Kit. TUV compliance Expatt LF




5
YRR AR

%

v R
A AR AT YRR RSt

Vo

orence 52‘7?54,3‘(’1:/9 )




